Statement of
Qualifications

Independent Assessment
for West Point Wastewater

Treatment Plant

King County Department
of Natural Resources and
Parks

March 6, 2017



Statement of
Qualifications
Independent Assessment

for West Point Wastewater
Treatment Plant

King County Department
of Natural Resources and
Parks

March 6, 2017



A

o

y
WOODARD
&CURRAN

COMMITMENT & INTEGRITY 2175 N. California Blvd | Suite 315 T 800.426.4262
DRIVE RESULTS Walnut Creek, CA 94596 T 925.627.4100
www.woodardcurran.com F 925.627.4101

March 6, 2017

Ms. Christie True, Director

King County Department of Natural Resources and Parks
King Street Center

201 South Jackson Street

Seattle, Washington 98104-3855

Re: Statement of Qualifications for West Point Independent Expert Review Panel
[...]
Information Utilization
Web-Based Hosting

Capital Planning




Since Woodard & Curran was founded in 1979, we have assisted communities with the
design of wastewater treatment and collection systems that are cost-effective, apply
state-of-the-art technology, and meet regulatory requirements. Our in-depth experience
includes enhanced nutrient removal, management and disposal of residuals, alternative
discharge scenarios, permitting, evaluations, pilot programs, O&M training, and opera-
tions improvement programs.

Tapping our pool of experts

Our project teams do what it takes to make each project a success, whether it's using
new technology to optimize operations and reduce costs or leveraging funding sources
to help municipalities achieve compliance. We have the expertise and flexibility to meet
the changing needs of clients and of ever-increasing regulations. Because we have
access to a diverse group of in-house engineers, scientists, and operations profession-
als, we can match the right people and skills to the job.

We take advantage of innovative technologies to provide clients with cost-effective, high-
performance systems that will meet their municipal engineering needs for years to come.
We are one of the few environmental consulting firms that specialize in wastewater
process design, operations, automation, and information management — four key ingre-
dients for efficient, well-managed utilities.

Wastewater treatment facility and collection system design

A wastewater collection system and treatment plant is a major infrastructure asset for a
city or town. Inadequate service can block commercial, school, and residential develop-
ment and pose a significant risk to public health and the environment.

Our history of innovation includes developing projects and applying membrane
bioreactor technology for a plant upgrade to meet the restrictions of a very small site at a
Massachusetts private school, and developing a water reuse facility for a Massachusetts
high-tech company to ease growing pressure on its local water supply.

Demonstrated Experience
On the following pages, we have included a small portfolio of representative projects that
demonstrates our extensive experience.

We supply process design, operations
expertise and control systems design

and service: a powerful combination.

Clients also benefit from Woodard

& Curran’s experience with funding
strategies, grant/loan administration,
and access to short- and long-term
financing sources. We leverage lesser-
known sources to develop creative and

tailored funding packages.




‘I, BOSTON WATER & SEWER
e | COMMISSION

Lzl VMASSACHUSETTS

UPGRADES AT 320-MGD PUMPING STATION

The Boston Water & Sewer Commission (BWSC) maintains and protects the long- The Boston Water & Sewer

term quality and reliability of water and sewer services in the City of Boston. Since Commission is working jointly with
2000, Woodard & Curran has provided operations and maintenance services related the Massachusetts Water Resource
to the management, operation, and maintenance of the BWSC'’s 320-MGD Union Park Authority to reduce the impacts of
Pumping Station, nine sanitary and stormwater pumping stations ranging from 1.5-6.5 combined sewer overflow (CSO) by

MGD, and one water booster pumping facility. The Commission retains ownership of the investing in the CSO control facility in

wastewater collection and stormwater drainage system and the water distribution system. Boston’s South End. Woodard & Curran

When upgrades were required, the Commission turned to Woodard & Curran. supports this effort, as well as other

BWSC projects, by providing O&M and
Turbine upgrades include noise and emissions control engineering services to keep facilities
Woodard & Curran worked with BWSC to upgrade the mechanical systems associated and infrastructure operating smoothly
with three existing combustion turbines and one new gas turbine at the Union Park and efficiently.

Pumping Station, including installing new emissions controls. State-of-the-art noise and
emissions control devices, including turbine exhaust piping, thermal expansion joints,
noise control silencers, and carbon monoxide catalytic oxidation units were selected and
specified. Woodard & Curran provided detailed engineering, equipment procurement
support, and construction support services. After installation, commissioning and stack
testing were completed.

CSO facility protects water quality in Boston Harbor

The $40 million Union Park Pumping Station facility is a joint effort between the Boston
Water and Sewer Commission, which operates the facility, and the Massachusetts Water
Resource Authority, which is funding the expansion. It includes 2.2 million gallons of
underground storage, screening, disinfection, and dechlorination facilities.

Woodard & Curran staff coordinate pumping activities with both the Boston Water and

Sewer Commission and Massachusetts Water Resource Authority staff. The firm works
closely with the Commission on community relations issues and coordinates as needed
with the Boston Fire, Police, Public Safety, and Emergency Management departments.

As part of efforts to restore Boston Harbor into a clean and accessible body of water,
the Commission is working jointly with the Massachusetts Water Resource Authority to
reduce the impacts of combined sewer overflow (CSO) by investing in the CSO control
facility in Boston’s South End. Woodard & Curran supports this effort, as well as other
BWSC projects, by providing O&M and engineering services to keep facilities and infra-
structure operating smoothly and efficiently.



WATER POLLUTION CONTROL FACILITY MASTER
PLAN

Woodard & Curran assembled and led a team including CH2M HILL, Savin Engineers
and other consultants to prepare a Master Plan for the upgrade of the 80-MGD Hartford
Metropolitan District Commission (MDC) Water Pollution Control Facility (HWPCF). The
upgrade was part of the MDC'’s $1.8 billion Clean Water Project to address a federal
consent decree and a Connecticut Department of Environmental Protection consent
order to achieve federal Clean Water Act goals.

The Master Plan included comprehensive improvements to increase overall plant peak
flow capacity to 200 MGD and upgrade systems. The overall planning efforts involved
evaluating a range of topics and unit processes to achieve these improvements, such
as influent and effluent pumping, plant capacity, fast-track projects, biological nutrient
removal (BNR) using step feed activated sludge, solids management, and odor control
systems.

The Master Plan phased the $500 million in HWPCF improvements over a 6-year imple-
mentation schedule. A number of aspects of the Master Plan are either currently under-
way or have already been completed. Some of these include:

+ Upgrades to the BNR system through optimizing and expanding the existing system.
The existing 3-pass step feed activated sludge BNR system was modified into a
4-pass arrangement, resulting in an increase of 40% of BNR capacity. Anoxic mixers
used for each pass were platform mounted with a hyperbolic impeller and upgraded
aeration consisted of fine-bubble diffused aeration with new Turblex high efficiency
blowers.

+  Construction of a dry weather ultraviolet (UV) system to provide disinfection for flow
receiving biological treatment. This system utilized a vertical lamp UV configuration
to treat an design average flow of 80 MGD and a peak hourly flow of 120 MGD. The
UV system is housed in a new structure to house the UV channels and supporting
electrical systems.

The conveyance of sewage to the HWPCF, particularly combined sewage, will also be
enhanced. During and following storm events, the HWPCF will treat wet weather-related
flows in accordance with the treatment plant site’s effective capacity as evaluated and
recommended by the HWPCF Master Plan; the tributary sewer system’s conveyance,
storage, and controls infrastructure; and outlined improvements to include biological
nutrient removal for nitrogen control.

HARTFORD, CONNECTICUT

Woodard & Curran worked with the
MDC to develop a master plan as part
of an expansive project to achieve Clean
Water Act standards. $500 million of
improvements to increase overall plant
capacity at the Water Pollution Control

Facility are being phased over six years.




CITY OF ST. CHARLES
MISSOURI

WASTEWATER SYSTEM CONTRACT OPERATIONS
AND ENGINEERING SERVICES

In January of 2014, Woodard & Curran took over operations of the City of St. Charles’
two wastewater Treatment Facilities. Woodard & Curran was chosen for a ten year oper-
ating contract of these facilities after responding to a RFP, which garnered responses
from 10 firms. Since taking over operations, Woodard & Curran has not had any effluent
violations, nor any safety incidents. In addition, we have been able to conclude union
negotiations and transition the full staff.

Wastewater treatment and collection

Woodard & Curran operates and maintains the City’s wastewater treatment systems,
which include the Missouri River Plant and the Mississippi River Plant. The Mississippi
River Wastewater Treatment Facility is an activated sludge facility with a daily average
design capacity of 9.6 MGD. The Mississippi River Wastewater Treatment Facility serves
the North and Western portions of the City. The Missouri River Wastewater Treatment
Facility is a three-cell oxidation ditch activated sludge facility with a daily average design
capacity of 7.5 MGD. The Missouri River Wastewater Treatment Facility serves the South
and Eastern portions of the City. Both facilities were originally built in 1968 but have
since experienced many modifications, some as recent as 2013.

Woodard & Curran is also responsible for oversight of the City’s Industrial Pretreatment
Program (IPP) and Fats, Oils and Grease (FOG) Program.

Engineering support
In conjunction with taking on the wastewater operations contract with the City, Woodard
& Curran has also assisted with the following items:

+ Completion of a post-construction SCADA audit of the wastewater treatment facilities;

+ Completion of a technical opinion and recommendations for the New Town vacuum
system;

* Presentation of SCADA recommendations at the water Plant;

+ Design and Construction Engineering Services for a 2 million gallon elevated storage
tank (currently in final design)

+ Lift station low-flow operational evaluation;

+ Lift station odor evaluation and odor control system solution development; and

+ Lift station safety upgrades, including fall protection addition.



‘ CITY OF YUBA CITY

W==aw CALIFORNIA

WASTEWATER TREATMENT FACILITY EXPANSION

Woodard & Curran helped the City

In order to address Yuba City’s aging infrastructure, meet regulatory requirements, and . o
implement and prioritize process

provide capacity for the projected build-out of the service area in accordance with the
City's adopted General Plan, Woodard & Curran completed a capacity analysis of all
processes within the plant and designed improvements to the highest priority facilities,
including a new solids thickening facility, repair and upgrade of the aeration tanks, and
improvements to the plant electrical system. The improvements were prioritized to meet
the City’s CIP constraints and regulatory requirements. The selected technology was
rotary drum thickeners, which were integrated into the existing process at the plant and
included the installation of two new rotary drum thickeners, thickened waste activated
sludge pumping, polymer make-up units, sludge drying improvements, and centrifuges to
replace the existing dissolved air flotation system. Woodard & Curran recently assisted
the City in replacing 12 mechanical aerators including gearboxes and motors, for the bio-
logical treatment process at the WWTF. Woodard & Curran also included an alternatives
analysis technical report on oxygen supply - making recommendations that will increase
the reliability and lower maintenance costs of the oxygen supply while minimizing the
capital cost of achieving these goals. The facility improvements include upgrades to the
City’s existing anaerobic digesters, evaluation of cogeneration technologies, dewatering
upgrades, and overall biosolids disposal.

Highlights:

improvements and capacity expansion
projects within an operating plant to
meet the City’s CIP constraints and

regulatory requirements.

+ Process Improvements — Woodard & Curran helped the City implement and
prioritize process improvements and capacity expansion projects within an operating
plant to meet the City’s CIP constraints and regulatory requirements.

+ Treatment Capacity Expansion — Projects included aeration and solids handling
processes and clearing hydraulic bottlenecks in the system to achieve a 12.6-mgd
treatment capacity.

+ Predesigned Process Upgrades — The project included the pre-design of several
treatment process upgrades and the design of a new solids thickening facility.




ENCINA, CALIFORNIA

ENGINEERING SERVICES

Woodard & Curran has been providing a suite of services for Encina Wastewater
Authority (EWA) since 1999 that has included extension of engineering staff, providing
as-needed engineering services, comprehensive asset management planning, engineer-
ing design, bid administration, and construction management services for rehabilitation
and maintenance projects. Woodard & Curran’s services have included planning, engi-
neering, bid administration, and construction management for numerous rehabilitation
and maintenance projects at the Encina Water Pollution Control Facility (EWPCF), a
36-MGD facility which provides wastewater treatment service for six member agencies
in northern San Diego County, as well as the Carlsbad Water Recycling Facility and four
remote lift stations.

The Woodard & Curran team acted as the program manager for EWA for the expansion
of the Phase V expansion of the EWPCF to the capacity needed by 2025. Woodard

& Curran is providing technical assistance to EWA staff on ongoing projects including:
implementation at of primary enhancement (chemical addition), technology upgrade for
process control and monitoring, installation of secondary effluent flow equalization facili-
ties for peak flow management, addition of a triple pass heat dryer to produce Class A
biosolids, and replacement of cogeneration facilities with new engine —generator sets. In
Addition, we provided assistance with allocation of costs for Phase V, as well as amend-
ing the Revised Basic Agreement between the member agencies.

Woodard & Curran has been providing
a suite of services for EWA since

1999 that has included extension of
engineering staff, providing as-needed
engineering services, comprehensive
asset management planning, engineering
design, bid administration, and

construction management services for

rehabilitation and maintenance projects.




ENCINA, CALIFORNIA

PHASE V EXPANSION AND PEAK FLOW
MANAGEMENT

The Encina Wastewater Authority (EWA) operates and administers the Encina Water
Pollution Control Facility (EWPCF), which provides wastewater treatment service for six
member agencies in northern San Diego County. The member agencies are: the City
of Carlsbad, the City of Vista, the Buena Sanitation District, the Leucadia County Water
District, the Vallecitos Water District, and the City of Encinitas. The EWPCF’s existing
influent flow is approximately 21 mgd. The design capacity of the facility is 40.5 mgd
liquid and 43.3 mgd solids average dry weather flow. The last major expansion was
completed in 1992,

The Woodard & Curran team is acting as Program Manager for EWA for the expansion
of the EWPCF to the ultimate capacity needed by 2025, which is projected to be about
49.8 mgd liquid and 51.8 mgd solids. Included in the role as Program Manager, our staff
is providing technical assistance to EWA staff on other ongoing projects. These projects
include:

+ Implementation of primary enhancement (chemical addition)

+ Technology upgrade for process control and monitoring